UNIFIED
COMPLIANCE
LABORATORY

427 West 12800 South
Draper, UT 84020

Test Report Attachment

FCCID SWX-U7PROO

ISED ID 6545A-U7PROO

Equipment Under Test U7-Pro-Outdoor

Test Report Serial Number | TR9565_01

Date of Tests 2-7 October 2024, 7 November 2024 & 3-4 December 2024
Report Issue Date 4 December 2024

Test Personnel

Testing performed by Evan Hartzell / Clay Allred

Test Location

Testing was performed at the Unified Compliance Laboratory located at 427 West 12800 South, Draper,
UT 84020. Unified Compliance Laboratory is accredited by National VVoluntary Laboratory Accreditation
Program (NVLAP); NVLAP Code 600241-0 which is effective until 30 June 2025. This site has also been
registered with Innovations, Science and Economic Development (ISED) department as was accepted
under Appendix B, Phase 1 procedures of the APEC Tel MRA for Canadian recognition. ISED No.:
25346, effective until 30 June 2025. Unified Compliance Laboratory has been assigned Conformity
Assessment Number US0223 by ISED and MRA US5037.
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2 UNII-2C Internal Antenna

NOTE: The first channel contains the equipment setting tables, if subsequent channels do not

have an equipment setting tables then the equipment setting table is the same as the first

channel.

2.1 OFDM Mode

2.1.1 Summary

Test Frequency Nominal Result
(MHz) Bandwidth
(MHz)
Emission Bandwidth 26 dB 5500.000 20.000000 | PASS
RF output power 5500.000 20.000000 | PASS
Power Spectral Density 5500.000 20.000000 | PASS
Occupied Channel Bandwidth 99% 5500.000 20.000000 | PASS
Emission Bandwidth 26 dB 5600.000 20.000000 | PASS
Power Spectral Density 5600.000 20.000000 | PASS
Occupied Channel Bandwidth 99% 5600.000 20.000000 | PASS
Emission Bandwidth 26 dB 5720.000 20.000000 | PASS
Power Spectral Density 5720.000 20.000000 | PASS
Occupied Channel Bandwidth 99% 5720.000 20.000000 | PASS

Emission Bandwidth 26 dB (5500 MHz; 24.000 dBm; 20 MHz)

26 dB Bandwidth

DUT Frequency Bandwidth Limit Min Limit Max Band Edge Left Band Edge
(MHz) (MHz) (MHz) (MHz) (MHz) Right
(MHz)
5500.000000 20.100000 5489.850000 5509.950000
DUT Frequency Max Level Result
(MHz) (dBm)
5500.000000 4.3 | PASS

TR9565_U7-Pro-Outdoor_UNII-2C_Annex_01

PROPRIETARY

Page 3 of 90




% UNIFIED
COMPLIANCE
LABORATORY 427 West 12800 South, Draper, UT 84020

26 dB Bandwidth

10T

10T
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Level in dBm

5470 5480 5490 5500 5510 5520 5530
Frequency in MHz

Bandwidth
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Mode Auto FFT

A

N TR

A

COMPLIANCE
LABORATORY
R;ﬂ Level 10.00 dBm * REBW 200 kH2
Att 0 g6 BWT 38 us w VBW 200 kM2
251 Count S00/500
10 1P} Max
i
2 d&m i
~310 dhmy—r
[ r A Roatn |
20 dim : T /
’ |
20 dam—t- —
30 ARy —— * + 'v'
%
S0 g8 = |
LCN WO, R AT | TR ’
L0 diny ’
O dE&m t
£0 dg&m
CF 3.5 GHz 000 pts
Measurement
Setting Instrument Target Value
Value
Start Freguency 5.47000 GHz 5.47000 GHz
Stop Frequency 5.53000 GHz 5.53000 GHz
Span 60.000 MHz 60.000 MHz
RBW 200.000 kHz ~ 200.000 kHz
VBW 300.000 kHz >= 240.000 kHz
SweepPoints 600 ~ 600
Sweeptime 37.969 us AUTO
Reference Level 10.000 dBm 10.000 dBm
Attenuation 30.000 dB AUTO
Detector MaxPeak MaxPeak
SweepCount 500 500
Filter 3dB 3dB
Trace Mode Max Hold Max Hold
Sweeptype FFT AUTO
Preamp off off

RF output power (5500 MHz; 24.000 dBm; 20 MHz)

Result
DUT Frequency Gated RMS | Limit Max | Gated EIRP | DutyCycle | Result
(MHz) (dBm) (dBm) (dBm) (%)
5500.000000 18.0 24.0 18.0 97.164 | PASS

OSP PowerMeter settings

Setting Instrument Target

Value Value

Measurement Time 1.000 s 1.000 s
Points 1000000 1000000
Time resolution 1.000 us 1.000 us

ﬂen 600 MMz
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Power Spectral Density (5500 MHz; 24.000 dBm; 20 MHz)

Result
DUT Frequency Frequency PSD Limit Result
(MHz) (MHz) (dBm) Max
(dBm)
5500.000000 5506.138614 5.769 11.0 | PASS
Ports
Port State
1 | used
2 | used
Power Spectral Density
25T
20T
%
= ¢
=
©
>
[
-
5490 5495 5500 5505 5510
Frequency in MHz
Connector 1 Connector 2 Sum Lewel Limit L 2 PSD
Measurement
Setting Instrument Value Target Value
Start Frequency 5.49000 GHz 5.49000 GHz
Stop Frequency 5.51000 GHz 5.51000 GHz
Span 20.000 MHz 20.000 MHz
RBW 1.000 MHz <=1.000 MHz
VBW 3.000 MHz >= 3.000 MHz
SweepPoints 101 ~40
Sweeptime 2.020 ms 2.020 ms
Reference Level 10.000 dBm 10.000 dBm
Attenuation 30.000 dB AUTO
Detector RMS RMS
SweepCount 100 100
Filter 3dB 3dB
Trace Mode Average Power Average Power
Sweeptype FFT AUTO
Preamp off off
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Occupied Channel Bandwidth 99% (5500 MHz; 24.000 dBm; 20 MHz)

99 % Bandwidth

DUT Frequency
(MHz)

Bandwidth
(MHz)

Limit Min
(MHz)

Limit Max
(MHz)

Band Edge Left
(MHz)

Band Edge
Right
(MHz)

5500.000000

16.600000

5491.650000

5508.250000

DUT Frequency
(MHz)

Result

5500.000000

PASS

10T
0+

-10T1

Level in dBm

20T
-30T

407

99 % Bandwidth

5480

Bandwidth

5485

5490

5495 5500 5505 5510 5515 5520
Frequency in MHz
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oo
Ref Level 10.00 dBm * RBW 200 kHz
Att 96 BWT ZBSus & VBW 1 MM Made Auto FFT
S50 Count S00/500
9 1P} Max
2 d&m
10 dhm +
=\
& /| \l{ \
20 dim ' v
|
| |
30 dam—+ . R
30 ARy . - ‘ .
A
S0 g8
ALUS A ',‘_4 s ~ AL Ansen
£0 damy
70 dém
£0 dBm
| |
CF 3.5 GHz A0 pts an 40.0 MMz
aas W.

Measurement
Setting Instrument Target Value
Value

Start Freguency 5.48000 GHz 5.48000 GHz
Stop Frequency 5.52000 GHz 5.52000 GHz
Span 40.000 MHz 40.000 MHz
RBW 200.000 kHz >=200.000 kHz
VBW 1.000 MHz >= 600.000 kHz
SweepPoints 400 ~ 400
Sweeptime 28.477 us AUTO
Reference Level 10.000 dBm 10.000 dBm
Attenuation 30.000 dB AUTO
Detector MaxPeak MaxPeak
SweepCount 500 500
Filter 3dB 3dB
Trace Mode Max Hold Max Hold
Sweeptype FFT AUTO
Preamp off off

Emission Bandwidth 26 dB (5600 MHz; 24.000 dBm; 20 MHz)

26 dB Bandwidth

DUT Frequency Bandwidth Limit Min Limit Max Band Edge Left Band Edge
(MHz) (MHz) (MHz) (MHz) (MHz) Right
(MHz)
5600.000000 20.000000 5589.950000 5609.950000
DUT Frequency Max Level Result
(MHz) (dBm)
5600.000000 4.6 | PASS
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26 dB Bandwidth
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-401
5570 5580 5590 5600 5610 5620 5630
Frequency in MHz
Bandwidth
Spectnam ‘m
Ref Level 10.00 dBm w REW 200 kH:
Att JNGB  BWT 38 us & VBW 200 &Mz Mode Auto FFT
251 Count S60/500
1PN Mas
2 dan
-10 dhm
™A B T B g T
20 48 ! ] !
|[ ]'
20 dBm ; .
“/
40 Abm - ‘,4"‘ x—
f 4 \'\
S0 AR - 4
A i e | ATl AN P N
£0 d8
0 48
£0 g8

CF 3.0 GHz OU0 pts 20" 6H0.0 MH2
. |
i} | e ¢ 4y

Power Spectral Density (5600 MHz; 24.000 dBm; 20 MHz)

Result
DUT Frequency Frequency PSD Limit Result
(MHz) (MHz) (dBm) Max
(dBm)
5600.000000 5592.871287 | 5.110 11.0 | PASS
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Ports

Port State
1 | used
2 | used

Power Spectral Density

25T
20T

Level in dBm

5590 5595 5600
Frequency in MHz

Connector 1 Connector 2

SumLewel

5605

Limit

5610

2 PSD

Occupied Channel Bandwidth 99% (5600 MHz; 24.000 dBm; 20 MHz)

99 % Bandwidth

99 % Bandwidth

DUT Frequency Bandwidth Limit Min Limit Max Band Edge Left Band Edge
(MHz) (MHz) (MHz) (MHz) (MHz) Right
(MHz)
5600.000000 16.600000 5591.650000 5608.250000
DUT Frequency Result
(MHz)
5600.000000 | PASS

107
o1 PRSI AT
& 10t
©
5 20}
it
30T
| 1660 M
40T
5580 5585 5590 5595 5600 5605 5610 5620
Frequency in MHz
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Bandwidth
=
Ref Level 10.00 dBm * RBW 200 kHz
Att a6 BWT Z2BSus » VBW 1 MM Made Auto FFT
251 Count S00/500
1PN Mas
0 dam
~10 dhm—1t
{ f 'y h‘
= {
<20 dBm 1 1
|‘ 1
30 danmy
30 Ay — | - g
E0 Aot
A P
v v '
£0 dénr
-70 d8m |
£0 gam
|
CF 3.0 GHz M0 pts an 40.0 MMz
-~ W.

Emission Bandwidth 26 dB (5720 MHz; 24.000 dBm; 20 MHz)

26 dB Bandwidth

PROPRIETARY

DUT Frequency Bandwidth Bandwidth U- Bandwidth U- Limit Min Limit Max

(MHz) (MHz) NIl 2C NIl 3 (MHz) (MHz)

(MHz) (MHz)
5720.000000 20.100000 15.150000 4.950000

DUT Frequency Band Edge Left Band Edge Max Level Result

(MHz) (MHz) Right (dBm)

(MHz)
5720.000000 5709.850000 5729.950000 4.5 | PASS
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LABORATORY
26 dB Bandwidth
10T
O -+
§ 107
©
£ T
E 20T
(] 4
-
'“'W 2w |
40T
5690 5700 5710 5720 5730 5740 5750
Frequency in MHz
Bandwidth
Ref Level 10.00 dBm * REBW 200 kHz2
Att JNGB  BWT 38 us & VBW 200 &Mz Mode Auto FFT
S51 Count S00/500
(817} tax
i
0 de :
-10 dhm—rt
L USRI TR A "4|
| W
0 48 I 1
/ \
O dam ' ',
40 ahm e -
wii?ﬁ-':l.:.;..,-.q.’-,_~_~.¢' A b AP o, A
£0 dinr ‘
0 d&m ‘
!
£0 dam—t

CF 35.72 GHz OU0 pts an 60,0 MMz
- #l

Power Spectral Density (5720 MHz; 24.000 dBm; 20 MHz)

Result
DUT Frequency Frequency PSD Limit Result
(MHz) (MHz) (dBm) Max
(dBm)
5720.000000 5727.128713 | 5.650 11.0 | PASS
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Ports

Port State
1 | used
2 | used

Power Spectral Density

25T
20T

10T

Level in dBm

5710 5715 5720 5725 5730
Frequency in MHz
Limit 2 PSD

SumLewel

Connector 1 Connector 2

Occupied Channel Bandwidth 99% (5720 MHz; 24.000 dBm; 20 MHZz)

99 % Bandwidth

DUT Frequency Bandwidth Bandwidth U- Bandwidth U- Limit Min Limit Max
(MHz) (MHz) NIl 2C NIl 3 (MHz) (MHz)
(MHz) (MHz)
5720.000000 16.600000 13.250000 3.350000
DUT Frequency Band Edge Left Band Edge Result
(MHz) (MHz) Right
(MHz)
5720.000000 5711.750000 5728.350000 | PASS
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99 % Bandwidth

Level in dBm

5700 5705 5710 5715 5720 5725 5730 5735 5740
Frequency in MHz

Bandwidth

Spectrnam [?l
Ref Level 10.00 gBm * RBW 200 kHz

Att JUUH BWT ZBSus & VBW 1 MM Made Auto FFT
S50 Count SO0O/500

1Pk Max

0 de

<30 dhm-
’r’\u.»‘.r/" ey --*\ WA YO \
20 dBm . '

CF 5.72 GHz IO pts an 40.0 M-z
—_—
\ JL '
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2.2 HE Mode
2.2.1 Summary

COMPLIANCE
LABORATORY 427 West 12800 South, Draper, UT 84020
Test Frequency Nominal Result
(MHz) Bandwidth
(MHz)
Emission Bandwidth 26 dB 5500.000 20.000000 PASS
RF output power 5500.000 20.000000 PASS
Power Spectral Density 5500.000 20.000000 PASS
Occupied Channel Bandwidth 99% 5500.000 20.000000 PASS
Emission Bandwidth 26 dB 5600.000 20.000000 PASS
Power Spectral Density 5600.000 20.000000 PASS
Occupied Channel Bandwidth 99% 5600.000 20.000000 PASS
Emission Bandwidth 26 dB 5720.000 20.000000 PASS
Power Spectral Density 5720.000 20.000000 PASS
Occupied Channel Bandwidth 99% 5720.000 20.000000 PASS
Emission Bandwidth 26 dB 5510.000 40.000000 PASS
Power Spectral Density 5510.000 40.000000 PASS
Occupied Channel Bandwidth 99% 5510.000 40.000000 PASS
Emission Bandwidth 26 dB 5590.000 40.000000 PASS
Power Spectral Density 5590.000 40.000000 PASS
Occupied Channel Bandwidth 99% 5590.000 40.000000 PASS
Emission Bandwidth 26 dB 5710.000 40.000000 PASS
Power Spectral Density 5710.000 40.000000 PASS
Occupied Channel Bandwidth 99% 5710.000 40.000000 PASS
Emission Bandwidth 26 dB 5530.000 80.000000 PASS
Power Spectral Density 5530.000 80.000000 PASS
Occupied Channel Bandwidth 99% 5530.000 80.000000 PASS
Emission Bandwidth 26 dB 5610.000 80.000000 PASS
Power Spectral Density 5610.000 80.000000 PASS
Occupied Channel Bandwidth 99% 5610.000 80.000000 PASS
Emission Bandwidth 26 dB 5690.000 80.000000 PASS
Power Spectral Density 5690.000 80.000000 PASS
Occupied Channel Bandwidth 99% 5690.000 80.000000 PASS
Emission Bandwidth 26 dB 5570.000 160.000000 PASS
Power Spectral Density 5570.000 160.000000 PASS
Occupied Channel Bandwidth 99% 5570.000 160.000000 PASS

Emission Bandwidth 26 dB (5500 MHz; 24.000 dBm; 20 MHz)

26 dB Bandwidth

DUT Frequency Bandwidth Limit Min Limit Max Band Edge Left Band Edge
(MHz) (MHz) (MHz) (MHz) (MHz) Right
(MHz)
5500.000000 22.800000 5488.350000 5511.150000
DUT Frequency Max Level Result
(MHz) (dBm)
5500.000000 3.6 | PASS
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LABORATORY » Draper,
26 dB Bandwidth
10T
O -+
§ 107
© -+
£
E 20T
2 1
-
-30T
40T
5470 5480 5490 5500 5510 5520 5530
Frequency in MHz
Bandwidth
Spectram c3
Ref Level 10.00 dBm * REBW 200 kHz2
Att JNGB  BWT 38 us & VBW 200 &Mz Mode Auto FFT
S50 Count S00/500
1Pk Max
i
0 dem :
~310 dhmy
[TV LU L~ TU AN |
<20 dam f t
t
20 dam : {
| |
<40 Ahmy-— ».' ‘- -
o \
S0 B0 A -4
Ao NPT K P ST | PR R L pana S M A R A
L0 dBnr T
e
!
€0 dEm—
1
CF 3.5 GHz OU0 pts 20" 6H0.0 M-z !
Measurement
Setting Instrument Target Value
Value
Start Freguency 5.47000 GHz 5.47000 GHz
Stop Frequency 5.53000 GHz 5.53000 GHz
Span 60.000 MHz 60.000 MHz
RBW 200.000 kHz ~ 200.000 kHz
VBW 300.000 kHz >= 240.000 kHz
SweepPoints 600 ~ 600
Sweeptime 37.969 us AUTO
Reference Level 10.000 dBm 10.000 dBm
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Attenuation 30.000 dB AUTO
Detector MaxPeak MaxPeak
SweepCount 500 500
Filter 3dB 3dB
Trace Mode Max Hold Max Hold
Sweeptype FFT AUTO
Preamp off off

RF output power (5500 MHz; 24.000 dBm; 20 MHz)

Result
DUT Frequency Gated RMS | Limit Max | Gated EIRP | DutyCycle | Result
(MHz) (dBm) (dBm) (dBm) (%)
5500.000000 17.8 24.0 17.8 99.715 | PASS

OSP PowerMeter settings

Setting Instrument Target

Value Value

Measurement Time 1.000 s 1.000 s
Points 1000000 1000000
Time resolution 1.000 us 1.000 ps

Power Spectral Density (5500 MHz; 24.000 dBm; 20 MHz)

Result
DUT Frequency Frequency PSD Limit Result
(MHz) (MHz) (dBm) Max
(dBm)
5500.000000 5507.920792 | 5.103 11.0 | PASS

Power Spectral Density

Ports
Port State
1 | used
2 | used
407
30T
&
- 20T
£
©
3 10T
-

=

5490

5495

Connector 1

Connector 2

5500

Frequency in MHz

Sum Lewel

5505

Limit

*

5510

PSD
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Measurement
Setting Instrument Value Target Value

Start Frequency 5.49000 GHz 5.49000 GHz
Stop Frequency 5.51000 GHz 5.51000 GHz
Span 20.000 MHz 20.000 MHz
RBW 1.000 MHz <=1.000 MHz
VBW 3.000 MHz >= 3.000 MHz
SweepPoints 101 ~40
Sweeptime 2.020 ms 2.020 ms
Reference Level 10.000 dBm 10.000 dBm
Attenuation 30.000 dB AUTO
Detector RMS RMS
SweepCount 100 100
Filter 3dB 3dB
Trace Mode Average Power Average Power
Sweeptype FFT AUTO
Preamp off off

Occupied Channel Bandwidth 99% (5500 MHz; 24.000 dBm; 20 MHz)

99 % Bandwidth

DUT Frequency Bandwidth Limit Min Limit Max Band Edge Left Band Edge
(MHz) (MHz) (MHz) (MHz) (MHz) Right
(MHz)
5500.000000 19.200000 5490.450000 5509.650000
DUT Frequency Result
(MHz)
5500.000000 | PASS
99 % Bandwidth
10T
o+ /\/\/\.V‘/\/\'\/\/\JV\J\/\\(JW’\M'—'\W/\/\,\J’\
£
[oa}
©
£
°©
>
[}
-
19200 M
5480 5485 5490 5495 5500 5505 5510 5520
Frequency in MHz
Bandwidth
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sy [>ee)
Ref Level 10.00 dBm * RBW 200 kHz
Att a6 BWT Z2BSus » VBW 1 MM Made Auto FFT
S50 Count S00/500
@ 1P} Max
2 dem i
30 dhm—r I
‘: ye ) —
<20 dEm ' v
] |
30 dam—rt B -
N
<40 ARy ——t — ‘. -
n"
E0 g8 o
Qv RPN |
£0 damy
0 diém ’
£0 dam
|

CF 3.5 GHz A0 pts an 40.0 MMz
— WI

Measurement
Setting Instrument Target Value
Value

Start Freguency 5.48000 GHz 5.48000 GHz
Stop Frequency 5.52000 GHz 5.52000 GHz
Span 40.000 MHz 40.000 MHz
RBW 200.000 kHz >= 200.000 kHz
VBW 1.000 MHz >= 600.000 kHz
SweepPoints 400 ~ 400
Sweeptime 28.477 us AUTO
Reference Level 10.000 dBm 10.000 dBm
Attenuation 30.000 dB AUTO
Detector MaxPeak MaxPeak
SweepCount 500 500
Filter 3dB 3dB
Trace Mode Max Hold Max Hold
Sweeptype FFT AUTO
Preamp off off

Emission Bandwidth 26 dB (5600 MHz; 24.000 dBm; 20 MHz)
26 dB Bandwidth

DUT Frequency Bandwidth Limit Min Limit Max Band Edge Left Band Edge
(MHz) (MHz) (MHz) (MHz) (MHz) Right
(MHz)
5600.000000 22.500000 5588.750000 5611.250000
DUT Frequency Max Level Result
(MHz) (dBm)
5600.000000 5.1 | PASS
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26 dB Bandwidth

10T
O -+
5 0t
©
£
T 20T
5 1
GO_W e |
40T
5570 5580 5590 5600 5610 5620 5630
Frequency in MHz
Bandwidth
Ref Level 10.00 gBm » REBW 200 kH2
Att JNGB  BWT 38 us & VBW 200 &Mz Mode Auto FFT
251 Count S00/50
1PN Mas .
0 dim
~10 dhm X
I. L . X N ‘..‘-\,‘\‘J, n_.v.,.]‘
-20 48 + -
' !
0 dBm ‘,l ‘x_l
40 ahm P}. l:'
ﬂ:-ij".:"'i:,,T(.‘-‘,.iﬁ‘.' : 'u.‘"'\'ﬂ' “"". 0 1 O 1 VTV [ T
L0 diny
i}
|
£0 98 ‘
1
CF 3.0 GHz OU0 pts 20" 000 MMz
Power Spectral Density (5600 MHz; 24.000 dBm; 20 MHz)
Result
DUT Frequency Frequency PSD Limit Result
(MHz) (MHz) (dBm) Max
(dBm)
5600.000000 5591.683168 5.301 11.0 | PASS
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Ports
Port State
1 | used
2 | used
Power Spectral Density
40T
30T
5
- 20T
=
°©
3 10T
— -+
o-/—’
5590 5595 5600 5605 5610
Frequency in MHz
Connector 1 Connector 2 SumLewel Limit 2 PSD

Occupied Channel Bandwidth 99% (5600 MHz; 24.000 dBm; 20 MHz)

99 % Bandwidth

DUT Frequency Bandwidth Limit Min Limit Max Band Edge Left Band Edge
(MHz) (MHz) (MHz) (MHz) (MHz) Right
(MHz)
5600.000000 19.200000 5590.350000 5609.550000
DUT Frequency Result
(MHz)
5600.000000 | PASS
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99 % Bandwidth
10T
ol '/\/J‘/\'\_/\’V\/\,./*\/W\A/VWJL\N\
g 10t
°
£
E 20T
(] 4
'
-30T
40T
5580 5585 5590 5595 5600 5605 5610 5615 5620
Frequency in MHz
Bandwidth
Ref Level 10.00 gBm * RBW 200 kHz
Att a6 BWT Z2BSus » VBW 1 MM Made Auto FFT
S50 Count S00/500
U
i
2 dem {
~310 dhmy [ : ] P = B
20 dBm -
‘ Il
0 dBm ‘ 7
1
30 Ay — +o- «d
-0 S ‘ - _,“'.-
£0 dinr ‘
-70 dEm ‘
‘ |
£0 d8m— .
| |
CF 5.0 GHz M0 pts Span 30.0 MHz

Emission Bandwidth 26 dB (5720 MHz; 24.000 dBm; 20 MHz)

26 dB Bandwidth

DUT Frequency Bandwidth Bandwidth U- Bandwidth U- Limit Min Limit Max
(MHz) (MHz) NIl 2C NIl 3 (MHz) (MHz)
(MHz) (MHz)
5720.000000 22.300000 16.050000 6.250000
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UNIFIED
COMPLIANCE
LABORATORY

\7

427 West 12800 South, Draper, UT 84020

DUT Frequency Band Edge Left Band Edge Max Level Result
(MHz) (MHz) Right (dBm)
(MHz)
5720.000000 5708.950000 5731.250000 5.4 | PASS
26 dB Bandwidth
10T
O -+
§ 10t
© -+
£
E 20T
@ 4
-
'“'W 2z
40T
5690 5700 5710 5720 5730 5740 5750
Frequency in MHz
Bandwidth
Spectrum r’&;{
Ref Level 10.00 dgBm « RBW 200 kH2
Att JO 9B BWT 38 us & VBW 200 kMz  Mode Auto FFT
S50 Count S00/500
1Pk Max
0 de
~30 dhm~ e
| WP Ty o '.-,«‘ l../-wrw«u‘j’
20 dBm ' T
i [
0 dam ‘x' L
f 1
40 ahm s &)
J M
0 dRin % -" “
W T T ‘.".\_‘;/‘ RTINS PPPLY N W F SR
L0 diny
-70 d8m
£0 g8
CF 5.72 GHz OU0 pts 26" 60,0 MH2
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UNIFIED
COMPLIANCE

LABORATORY 427 West 12800 South, Draper, UT 84020

Power Spectral Density (5720 MHz; 24.000 dBm; 20 MHz)

Result
DUT Frequency Frequency PSD Limit Result
(MHz) (MHz) (dBm) Max
(dBm)
5720.000000 5728.316832 5.852 11.0 | PASS
Ports
Port State
1 | used
2 | used
Power Spectral Density
40T
30T
&
< 20T
£
©
3 10T
S _‘\
o/
5710 5715 5720 5725 5730
Frequency in MHz
Connector 1 Connector 2 Sum Lewel Limit L 2 PSD

Occupied Channel Bandwidth 99% (5720 MHz; 24.000 dBm; 20 MHz)

99 % Bandwidth

DUT Frequency Bandwidth Bandwidth U- Bandwidth U- Limit Min Limit Max
(MHz) (MHz) NIl 2C NIl 3 (MHz) (MHz)
(MHz) (MHz)
5720.000000 19.200000 14.550000 4.650000
DUT Frequency Band Edge Left Band Edge Result
(MHz) (MHz) Right
(MHz)
5720.000000 5710.450000 5729.650000 | PASS

TR9565_U7-Pro-Outdoor_UNII-2C_Annex_01
PROPRIETARY

Page 24 of 90




% UNIFIED
COMPLIANCE
LABORATORY 427 West 12800 South, Draper, UT 84020
99 % Bandwidth
10T
ol ,«J\/\/\/VM\\/\WJ\/\/J\AM\\/‘/U‘\
g 10t
©
£
§ 20T
3 4
>l saome |
40T
5700 5705 5710 5715 5720 5725 5730 5740
Frequency in MHz
Bandwidth
; (e
Ref Level 10.00 dBm * RBW 200 kHz —
Att N dh BWT 2BSus » VBW 1 MM Made Auto FFT
251 Count S00/500
10 1P} Max
|
2 d&m ’
-10 dhm { -
20 dBm " _’ ot
30 dam—r ’ —
430 ARy — + A‘J.
S0 mm—f— |
70 d8m !
£0 dg&m
CF 5.72 GHz M0 pts ﬂen 40.0 MMz
Emission Bandwidth 26 dB (5510 MHz; 24.000 dBm; 40 MHz)
26 dB Bandwidth
DUT Frequency Bandwidth Limit Min Limit Max Band Edge Left Band Edge
(MHz) (MHz) (MHz) (MHz) (MHz) Right
(MHz)
5510.000000 42.600000 -—- 5488.775000 5531.375000
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ANCE

UNIFIED
COMPLI
LABORATORY

427 West 12800 South, Draper, UT 84020

DUT Frequency Max Level Result
(MHz) (dBm)
5510.000000 4.0 | PASS
26 dB Bandwidth
10T
0 -+
g 10t
© -+
£
T 207
4] 1
-
-30T —
40T
5450 5460 5480 5500 5520 5540 5560 5570
Frequency in MHz
Bandwidth
Spectnam l @
Ref Level 10.00 dBm * RBW 300 kHz
Att JO UGB BWT S0.6 us & VBW 500 kM2 Made Auto FFT
S50 Count SO0/500
1Pk Max
0 de
~30 dhmy —
At P i Ay _A“_,\.\l
20 dBm t
(
S0 dany J l
] ]
) \
40 dhm > .
'r '||
W.‘?E’-“k-\uw.....'. TN \;\wa AN A A
£0 diny
-70 dE@mr
£0 98
CF 5.51 GHz BOO pts 2n 120.0 M-z
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4 UNIFIED
{/ § COMPLIANCE
LABORATORY

427 West 12800 South, Draper, UT 84020

Power Spectral Density (5510 MHz; 24.000 dBm; 40 MHz)

Result
DUT Frequency Frequency PSD Limit Result
(MHz) (MHz) (dBm) Max
(dBm)
5510.000000 5494.554455 | 2.482 11.0 | PASS
Ports
Port | State
1 | used
2 | used
Power Spectral Density
35T
30T
e 20T
03]
o
£ 10F
® 1
= R
-101
5490 5495 5500 5505 5510 5515 5520 5525 5530
Frequency in MHz
Connector 1 Connector 2 Sum Lewel Limit L 2 PSD

Occupied Channel Bandwidth 99% (5510 MHz; 24.000 dBm; 40 MHz)

99 % Bandwidth

DUT Frequency Bandwidth Limit Min Limit Max Band Edge Left Band Edge
(MHz) (MHz) (MHz) (MHz) (MHz) Right
(MHz)
5510.000000 38.500000 5490.750000 5529.250000
DUT Frequency Result
(MHz)
5510.000000 | PASS
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* UNIFIED

COMPLIANCE
LABORATORY

427 West 12800 South, Draper, UT 84020

Level in dBm

Bandwidth

1571
10T

99 % Bandwidth

N Y A s

5470

5480 5490

5500

5510
Frequency in MHz

5520

5530

5540

5550

Ref Level 10.00 dBm

251 Count S00/500

Att a9k BWT i

* RBW 1 M-z
4 4s = VBW O e

Mode 2uto FFT

9 1P} Max

2 dBém

=30 dhmy

<20 dEm

20 danr

30 ARy —— e

=0 dam—

£0 damy

-70 d8m

£0 dam

CF 5.51 GHz

160 pts

nas

an 80,0 MMz
WI

Emission Bandwidth 26 dB (5590 MHz; 24.000 dBm; 40 MHz)
26 dB Bandwidth

DUT Frequency Bandwidth Limit Min Limit Max Band Edge Left Band Edge
(MHz) (MHz) (MHz) (MHz) (MHz) Right
(MHz)
5590.000000 42.600000 - 5568.475000 5611.075000
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- UNIFIED
COMPLIANCE
LABORATORY

427 West 12800 South, Draper, UT 84020

DUT Frequency
(MHz)

Max Level
(dBm)

Result

5590.000000

5.1

PASS

26 dB Bandwidth

10T

iR
o

LS

—

Level in dBm
)
o

[
o

S

5620

407

| -

5580 5600 5640 5650

Frequency in MHz

5530 5540 5560

Bandwidth

Ref Level 10.00 dBm * RBW 300 kHz
Att 96 BWT S0.6 us & VBW 00 kne
251 Count S00/500

1Pk Max

Made Auto FFT

A A
A 'l"“\l‘.".‘h”p"]
20 dEm

20 danm

|
=30 dhmy [

40 ahm .

\
LA A L PRV TR TR

" ]
.)‘l?f'fl. ML A \11_. for

£0 gam

CF 3.59 GHz

-

BUO pts

N 1200 MMz
#u

Power Spectral Density (5590 MHz; 24.000 dBm; 40 MHz)

Result
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427 West 12800 South, Draper, UT 84020

4 UNIFIED
' ) COMPLIANCE
LABORATORY

DUT Frequency Frequency PSD Limit Result
(MHz) (MHz) (dBm) Max
(dBm)
5590.000000 5594.752475 3.170 11.0 | PASS
Ports
Port | State
1 | used
2 | used
Power Spectral Density
35T
30T
e 20T
03]
a 4
< 10F
o 1
¥ e
-107
5570 5575 5580 5585 5590 5595 5600 5605 5610
Frequency in MHz
Connector 1 Connector 2 Sum Lewel Limit L 2 PSD

Occupied Channel Bandwidth 99% (5590 MHz; 24.000 dBm; 40 MHz)
99 % Bandwidth

DUT Frequency Bandwidth Limit Min Limit Max Band Edge Left Band Edge
(MHz) (MHz) (MHz) (MHz) (MHz) Right
(MHz)
5590.000000 38.500000 5570.750000 5609.250000
DUT Frequency Result
(MHz)
5590.000000 | PASS
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427 West 12800 South, Draper, UT 84020

» UNIFIED
COMPLIANCE
LABORATORY

PROPRIETARY

99 % Bandwidth
1571
107 W,W
e T
is] 4
©
= 0t
3]
>
g
20T
-301
5550 5560 5570 5580 5590 5600 5610 5620 5630
Frequency in MHz
Bandwidth
=
Ref Level 10.00 dBm * RBW 1 M=z -
Att X 8 .,,,'l“"‘ BEWT LL4us » VBW DM Mode 2uto FFT
ST
2 d&m
-10 dhm—1t + - e—— T —r e e — — i e
<20 dam \'v.
30 danmy
30 ATy 4
%0 dam— - -
£0 dany ’
-70 d8m !
£0 dg&m
CFE 35.59 GHz 100 pts ﬂou 0.0 MMz
Emission Bandwidth 26 dB (5710 MHz; 24.000 dBm; 40 MHz)
26 dB Bandwidth
DUT Frequency Bandwidth Bandwidth U- Bandwidth U- Limit Min Limit Max
(MHz) (MHz) NIl 2C NIl 3 (MHz) (MHz)
(MHz) (MHz)
5710.000000 44.550000 36.675000 7.875000
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- UNIFIED
COMPLIANCE
LABORATORY

427 West 12800 South, Draper, UT 84020

DUT Frequency Band Edge Left Band Edge Max Level Result
(MHz) (MHz) Right (dBm)
(MHz)
5710.000000 5688.325000 5732.875000 3.4 | PASS
26 dB Bandwidth
10T
O_-
5 0t
© -+
£
T 207
] 1
-
! 4HoMe|
40T
5650 5660 5680 5700 5720 5740 5760 5770
Frequency in MHz
Bandwidth

Att

Ref Level 10.00 dBm

* RBW 300 kHz

IO 96 BWT S0.6 us » VBW 500 kne

251 Count S00/500

Made Auto FFT

1Pk Max

0 dim

=30 dhm

AW nm

AP P

<20 dim

30 danmy

<30 QB =t

-

V
{

Ll

1—59,':7«‘ V\\T oA ST

1'%
R LT FTWE RV YN R

£0 diny

CF 5.71 GHz

BOO pts

-

N 1200 M-z
+I
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{/ # COMPLIANCE

&/ UNIFIED

LABORATORY

427 West 12800 South, Draper, UT 84020

Power Spectral Density (5710 MHz; 24.000 dBm; 40 MHz)

Result
DUT Frequency Frequency PSD Limit Result
(MHz) (MHz) (dBm) Max
(dBm)
5710.000000 5692.178218 3.093 11.0 | PASS
Ports
Port | State
1 | used
2 | used
Power Spectral Density
35T
30T
e 20T
03]
o
£ 10F
[
> <+
3
0T/ \
-10t
5690 5695 5700 5705 5710 5715 5720 5725 5730
Frequency in MHz
Connector 1 Connector 2 Sum Lewel Limit L 2 PSD

Occupied Channel Bandwidth 99% (5710 MHz; 24.000 dBm; 40 MHz)

99 % Bandwidth

DUT Frequency Bandwidth Bandwidth U- Bandwidth U- Limit Min Limit Max
(MHz) (MHz) NIl 2C NII 3 (MHz) (MHz)
(MHz) (MHz)
5710.000000 39.500000 34.750000 4.750000
DUT Frequency Band Edge Left Band Edge Result
(MHz) (MHz) Right
(MHz)
5710.000000 5690.250000 5729.750000 | PASS
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% UNIFIED
COMPLIANCE
LABORATORY 427 West 12800 South, Draper, UT 84020

99 % Bandwidth
1571
| /MW\
e T
[a]) 41
©
= a0t
[3])
>
()
-
20T
-307
5670 5680 5690 5700 5710 5720 5730 5740 5750
Frequency in MHz
Bandwidth
- &
Ref Level 10.00 dBm * RBW 1 M=z
Att a6 BWT fL4us » VBW D Me  Mode 2uto FFT
251 Count S00/500
@ 1P} Max
2 dBm
<30 =t + o m p ——— v - B
<20 dam
20 dany
40 QBT — "I A
o s —
£0 dany ’
-70 d8m !
£0 dg&m

CFE 5.71 GHz 100 pts an 80,0 MMz
as WI

Emission Bandwidth 26 dB (5530 MHz; 24.000 dBm; 80 MHz)
26 dB Bandwidth

DUT Frequency Bandwidth Limit Min Limit Max Band Edge Left Band Edge
(MHz) (MHz) (MHz) (MHz) (MHz) Right
(MHz)
5530.000000 86.500000 - 5486.750000 5573.250000
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427 West 12800 South, Draper, UT 84020

- UNIFIED
COMPLIANCE
LABORATORY

DUT Frequency Max Level Result
(MHz) (dBm)
5530.000000 6.9 | PASS
26 dB Bandwidth
10T
O__
e 1
g 10T
£
©
g 20T
-
-30-W some | w
5410 5450 5500 5550 5600 5650
Frequency in MHz
Bandwidth
—— =
Ref Level 10.00 gBm * RBW I M=z =
?ll Y : :.-,-|,w.':;l.’i‘ BEWT 324 us » VBW 2 M Mode 2uto FFT
l.-li’li Max - .
|
0 dim
\
~10 dhm + i3
[ f 4 i ,!
20 dam !
| { J!
O B ‘ - |
40 abhmy I * - .:\
¥
£0 diny ‘
0 d8 ‘
\
£0 g8
1
CF 5.53 GHz AH0 pts mn 2400 MMz )
Power Spectral Density (5530 MHz; 24.000 dBm; 80 MHz)
Result
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Y UNIFIED
% COMPLIANCE 427 West 12800 South, Draper, UT 84020

LABORATORY
DUT Frequency Frequency PSD Limit Result
(MHz) (MHz) (dBm) Max
(dBm)
5530.000000 5536.750000 | 0.064 11.0 | PASS
Ports
Port | State
1 | used
2 | used

Power Spectral Density

30T

20T
&
- 10T
=
©
2 O 'r \4
i Il \

-101

5490 5500 5510 5520 5530 5540 5550 5560 5570
Frequency in MHz
Connector 1 Connector 2 SumLewel Limit L 2 PSD

Occupied Channel Bandwidth 99% (5530 MHz; 24.000 dBm; 80 MHz)
99 % Bandwidth

DUT Frequency Bandwidth Limit Min Limit Max Band Edge Left Band Edge
(MHz) (MHz) (MHz) (MHz) (MHz) Right
(MHz)
5530.000000 78.000000 5490.750000 5568.750000
DUT Frequency Result
(MHz)
5530.000000 | PASS
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» UNIFIED
% COMPLIANCE 427 West 12800 South, Draper, UT 84020

LABORATORY
99 % Bandwidth
1571
10t
e T
[a]) 41
©
£
©
>
()
-
5450 5460 5480 5500 5520 5540 5560 5580 5600 5610
Frequency in MHz
Bandwidth
- &
Ref Level 10.00 dBm * RBW 1 M=z
Att U ) BEWT 229 us » VBW O MW Mode 2uto FFT
251 Count S00/500
10 1P} Max
2 dBm
-10 dhm—rt ' g gy oy 7= V!
20 d8m :
|
0 dBm . N
30 AR IYy— ‘(,J‘
A AN
0 danr
£0 dany ’
-70 d8m !
£0 dg&m
CF 5.53 GH2 320 pts ﬁn 160.0 M2

Emission Bandwidth 26 dB (5610 MHz; 24.000 dBm; 80 MHz)
26 dB Bandwidth

DUT Frequency Bandwidth Limit Min Limit Max Band Edge Left Band Edge
(MHz) (MHz) (MHz) (MHz) (MHz) Right
(MHz)
5610.000000 86.000000 - 5566.750000 5652.750000
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- UNIFIED
COMPLIANCE
LABORATORY

427 West 12800 South, Draper, UT 84020

DUT Frequency Max Level Result
(MHz) (dBm)
5610.000000 7.0 | PASS
26 dB Bandwidth
10T
O_-
e 1
g 10T
£ 1
o
& 20T
-
-30'W — w
5490 5550 5600 5650 5700 5730
Frequency in MHz
Bandwidth
; =
Ref Level 10.00 gBm * RBW I M@ -
:A;I S :.-,-|,w.':;l.’i‘ BEWT 324 us » VBW 2 M Mode 2uto FFT
.‘1:}‘ Max = -
|
0 dim
\
~10 dhm X
[ S P e "
20 d&m ‘ ' 1
)
O dan T
40 dhm ‘. " -
N ";.’4 L LA ~ U A =y N J
0 d8h 1
£0 diny ‘
0 d8 ‘
\
£0 gam
1
CF 5.01 GHz A0 pts 21\ 240.0 MMz )
Power Spectral Density (5610 MHz; 24.000 dBm; 80 MHz)
Result
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Y UNIFIED
% COMPLIANCE 427 West 12800 South, Draper, UT 84020

LABORATORY
DUT Frequency Frequency PSD Limit Result
(MHz) (MHz) (dBm) Max
(dBm)
5610.000000 5637.250000 | 0.224 11.0 | PASS
Ports
Port | State
1 | used
2 | used

Power Spectral Density

30T

20T
&
- 10T
£ 4
$ of A
- -+

-10-1f

5570 5580 5590 5600 5610 5620 5630 5640 5650
Frequency in MHz
Connector 1 Connector 2 SumLewel Limit L 2 PSD

Occupied Channel Bandwidth 99% (5610 MHz; 24.000 dBm; 80 MHz)
99 % Bandwidth

DUT Frequency Bandwidth Limit Min Limit Max Band Edge Left Band Edge
(MHz) (MHz) (MHz) (MHz) (MHz) Right
(MHz)
5610.000000 79.000000 5570.500000 5649.500000
DUT Frequency Result
(MHz)
5610.000000 | PASS
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UNIFIED
COMPLIANCE
LABORATORY

427 West 12800 South, Draper, UT 84020

1571
10T

Level in dBm

Bandwidth

5490

99 % Bandwidth

P/"\\/\"VV-*/V\.\/.\/—'/\/VN

5600

5650

Frequency in MHz

5700 5730

oo

S50 Count SO0/500

Ref Lavel -5.00 cBm
b ALL Sdn

- RBW 2 MH2

BWT 24.4 uz & VBW 10 M2

Maode Auto FFT

@ 1P} Max

-10 dfim-

20 A0yt

30 d8n

40 Jom

S0 dhm v

€0 JBm—r =
70 dm et
0 30 1yt

0 dhm

100 dBm——

CF 5.01 GHz

240 pts

N 2400 MMz
WI

Emission Bandwidth 26 dB (5690 MHz; 24.000 dBm; 80 MHz)
26 dB Bandwidth

DUT Frequency Bandwidth Bandwidth U- Bandwidth U- Limit Min Limit Max
(MHz) (MHz) NIl 2C NIl 3 (MHz) (MHz)
(MHz) (MHz)
5690.000000 88.000000 79.750000 8.250000
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UNIFIED

COMPLIANCE
% LABORATORY 427 West 12800 South, Draper, UT 84020
DUT Frequency Band Edge Left Band Edge Max Level Result
(MHz) (MHz) Right (dBm)
(MHz)
5690.000000 5645.250000 5733.250000 6.8 | PASS
26 dB Bandwidth
1571
10T
e T
4] 1
©
= o0t
3]
> 1
3]
-
20T
_30-W SBmoM | w
5570 5600 5650 5700 5750 5810
Frequency in MHz
Bandwidth
Spectnam ‘m
Ref Level 10.00 dgBm * RBW I M=x
Att JO U BWT 324 us & VBW 2 Me Mode Auto FFT
S50 Count S00/500
1Pk Max
0 dBm
-30 dhm AR " P PV T APy ‘|
20 d8 l_ I
0 dBm .‘I
30 DTy g \ - -
R | l“"'h,/""- ,.‘-" A PN "1 L-V' L “rﬁ.""L;‘ { M NS
-0 danr
£0 dany
70 d8
£0 98
CF 5.09 GHz AH0 pts wn 2400 MMz
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{/ # COMPLIANCE

&/ UNIFIED

LABORATORY

427 West 12800 South, Draper, UT 84020

Power Spectral Density (5690 MHz; 24.000 dBm; 80 MHz)

Result
DUT Frequency Frequency PSD Limit Result
(MHz) (MHz) (dBm) Max
(dBm)
5690.000000 5690.250000 2.403 11.0 | PASS
Ports
Port | State
1 | used
2 | used
Power Spectral Density
30T
20T
&
- 10T
£ 1
A
g / \
-101
5650 5660 5670 5680 5690 5700 5710 5720 5730
Frequency in MHz
Connector 1 Connector 2 Sum Lewel Limit L 2 PSD

Occupied Channel Bandwidth 99% (5690 MHz; 24.000 dBm; 80 MHz)
99 % Bandwidth

DUT Frequency Bandwidth Bandwidth U- Bandwidth U- Limit Min Limit Max
(MHz) (MHz) NIl 2C NII 3 (MHz) (MHz)
(MHz) (MHz)
5690.000000 78.000000 73.750000 4.250000
DUT Frequency Band Edge Left Band Edge Result
(MHz) (MHz) Right
(MHz)
5690.000000 5651.250000 5729.250000 | PASS
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427 West 12800 South, Draper, UT 84020

» UNIFIED
COMPLIANCE
LABORATORY

99 % Bandwidth
10T
ol W‘AVMM
c 1
g 10T
£
©
& 20T
|
-301
5570 5600 5650 5700 5750 5810
Frequency in MHz
Bandwidth
. oo
Ref Level 10.00 dBm * RBW 1 M=z
Att 36 BWT 32.4us » VBW D Me Mode 2uto FFT
251 Count S00/500
10 1P} Max
2 d&m
~10 dhm
~ Y’y
[V |
<20 dam 1
| \
20 dBny | - —
30 Ay — + U-
Al " Mannss N "“: VLTSNV TR Jofwaim
£0 dRm
£0 dém ’
-70 d8m !
£0 dBm
CF 5.09 GHz 410 pts Span 240.0 Mz

Emission Bandwidth 26 dB (5570 MHz; 24.000 dBm; 160 MHz)
26 dB Bandwidth

DUT Frequency Bandwidth Bandwidth U- Bandwidth U- Limit Min Limit Max
(MHz) (MHz) NIl 2C NIl 3 (MHz) (MHz)
(MHz) (MHz)
5570.000000 174.000000 174.000000 0.000000
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UNIFIED

COMPLIANCE
% LABORATORY 427 West 12800 South, Draper, UT 84020
DUT Frequency Band Edge Left Band Edge Max Level Result
(MHz) (MHz) Right (dBm)
(MHz)
5570.000000 5484.500000 5658.500000 9.0 | PASS
26 dB Bandwidth
1571
10T
e T
4] 1
©
= o0t
3]
> 1
3]
-
-ZO-W WA AR A
-30T
5330 5400 5500 5600 5700 5810
Frequency in MHz
Bandwidth
Ref Level 10.00 dgBm » RBW 2 MH:
Att I BWT fmz & VEBW 1M Mode Auto Sweep
S50 Count S00/500
1Pk Max
0 dBm
-30 dhm % ..,-l;'.,»m.ﬂ"l*wmi./a*'\?"“‘-.
\‘ '
20 d&m 1 l
f \
20 dBm { L
ul I'
ey Y PePRTwTI rg w2 B ST e Sy
S0 danr
£0 dany
70 d@r
£0 98
CF 3.37 GHz AH0 pts wn 4490.0 M-z )
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{/ # COMPLIANCE

&/ UNIFIED

LABORATORY

427 West 12800 South, Draper, UT 84020

Power Spectral Density (5570 MHz; 24.000 dBm; 160 MHz)

Result
DUT Frequency Frequency PSD Limit Result
(MHz) (MHz) (dBm) Max
(dBm)
5570.000000 5638.250000 | -2.527 11.0 | PASS
Ports
Port | State
1 | used
2 | used
Power Spectral Density
30T
20T
% 4
- 10T
£ 1
©
s 07
- i N
o ¥
5490 5500 5520 5540 5560 5580 5620 5640 5650
Frequency in MHz
Connector 1 Connector 2 Sum Lewel Limit L 2 PSD

Occupied Channel Bandwidth 99% (5570 MHz; 24.000 dBm; 160 MHz)

99 % Bandwidth

DUT Frequency Bandwidth Bandwidth U- Bandwidth U- Limit Min Limit Max
(MHz) (MHz) NIl 2C NII 3 (MHz) (MHz)
(MHz) (MHz)
5570.000000 159.000000 159.000000 0.000000
DUT Frequency Band Edge Left Band Edge Result
(MHz) (MHz) Right
(MHz)
5570.000000 5490.500000 5649.500000 | PASS
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99 % Bandwidth
1571
10T
e T
[a]) 4
©
= 101
[3])
> 4
()
-
-201
-301
5410 5450 5500 5550 5600 5650 5700 5730
Frequency in MHz
Bandwidth
Ref Level 10.00 dBm * RBW 2 MHz
Att JU 96 BWT 328 us & VBW 10 M2 Made Auto FFT
S50 Count SO0O/500
1Pk Max
0 dim
=10 dhm—1 I,__ : <X = v ""-r"."\»'~[~_1;\_?/'_"'( X /W
e |
20 dmy 1 [
| |
20 dam 4 Y
. / ]
40 dbm + X
b .‘__,“. VT & R P T B
S0 d8nr
£0 d8
70 dEm
-£0 g8
CF 5.57 GHz 320 pts N 3200 M-z
p—— +
4 ‘
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427 West 12800 South, Draper, UT 84020

3 UNII-2C External Antenna
3.1 OFDM Mode

3.1.1 Summary

Test Frequency Nominal Result
(MHz) Bandwidth
(MHz)
Emission Bandwidth 26 dB 5500.000 20.000000 | PASS
RF output power 5500.000 20.000000 | PASS
Power Spectral Density 5500.000 20.000000 | PASS
Occupied Channel Bandwidth 99% 5500.000 20.000000 | PASS
Emission Bandwidth 26 dB 5600.000 20.000000 | PASS
Power Spectral Density 5600.000 20.000000 | PASS
Occupied Channel Bandwidth 99% 5600.000 20.000000 | PASS
Emission Bandwidth 26 dB 5720.000 20.000000 | PASS
Power Spectral Density 5720.000 20.000000 | PASS
Occupied Channel Bandwidth 99% 5720.000 20.000000 | PASS

Emission Bandwidth 26 dB (5500 MHz; 24.000 dBm; 20 MHz)

26 dB Bandwidth

DUT Frequency Bandwidth Limit Min Limit Max Band Edge Left Band Edge
(MHz) (MHz) (MHz) (MHz) (MHz) Right
(MHz)
5500.000000 20.500000 5489.650000 5510.150000
DUT Frequency Max Level Result
(MHz) (dBm)
5500.000000 7.0 | PASS
26 dB Bandwidth
10T
O_-

c% -10T
© -+
£
S 207
] 1

-30T

1 20500 MHz
40T
5470 5480 5490 5500 5510 5520 5530
Frequency in MHz
Bandwidth
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LABORATORY
(ool
Ref Level 10.00 dBm * REBW 200 kH:2
Att 96 BWT 38 us » VBW 200 kM2  Mode Auto FFT
251 Count S00/500
@ 1P} Max

2 dBém

-10 it t 1 Y ST Sy ey

20 dim—t

o —,———— - ——

40 dhmy

S0 dam—t ~r—T 7w |

70 dEm—+ -

£0 dgam

CF 5.5 GHz 600 pts 5pan 60.0 Mz

Measurement
Setting Instrument Target Value
Value

Start Frequency 5.47000 GHz 5.47000 GHz
Stop Frequency 5.53000 GHz 5.53000 GHz
Span 60.000 MHz 60.000 MHz
RBW 200.000 kHz ~200.000 kHz
VBW 300.000 kHz >=240.000 kHz
SweepPoints 600 ~ 600
Sweeptime 37.969 us AUTO
Reference Level 10.000 dBm 10.000 dBm
Attenuation 30.000 dB AUTO
Detector MaxPeak MaxPeak
SweepCount 500 500
Filter 3dB 3dB
Trace Mode Max Hold Max Hold
Sweeptype FFT AUTO
Preamp off off

RF output power (5500 MHz; 24.000 dBm; 20 MHz)

Result
DUT Frequency Gated RMS | Limit Max | Gated EIRP | DutyCycle | Result
(MHz) (dBm) (dBm) (dBm) (%)
5500.000000 20.5 24.0 20.5 97.167 | PASS

OSP PowerMeter settings

Setting Instrument Target
Value Value
Measurement Time 1.000 s 1.000 s
Points 1000000 1000000
Time resolution 1.000 ps 1.000 ps
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Power Spectral Density (5500 MHz; 24.000 dBm; 20 MHz)

427 West 12800 South, Draper, UT 84020

Result
DUT Frequency Frequency PSD Limit Result
(MHz) (MHz) (dBm) Max
(dBm)
5500.000000 5492.871287 | 8.296 11.0 | PASS
Ports
Port | State
1 | used
2 | used
Power Spectral Density
25T
20T
£
[oa}
©
£
©
>
]
-

5490 5495 5500 5505 5510
Frequency in MHz
Connector 1 Connector 2 Sum Lewel Limit L 2 PSD
Measurement
Setting Instrument Value Target Value
Start Frequency 5.49000 GHz 5.49000 GHz
Stop Frequency 5.51000 GHz 5.51000 GHz
Span 20.000 MHz 20.000 MHz
RBW 1.000 MHz <=1.000 MHz
VBW 3.000 MHz >=3.000 MHz
SweepPoints 101 ~ 40
Sweeptime 2.020 ms 2.020 ms
Reference Level 10.000 dBm 10.000 dBm
Attenuation 30.000 dB AUTO
Detector RMS RMS
SweepCount 100 100
Filter 3dB 3dB
Trace Mode Average Power Average Power
Sweeptype FFT AUTO
Preamp off off
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Occupied Channel Bandwidth 99% (5500 MHz; 24.000 dBm; 20 MHz)

99 % Bandwidth

DUT Frequency Bandwidth Limit Min Limit Max Band Edge Left Band Edge
(MHz) (MHz) (MHz) (MHz) (MHz) Right
(MHz)
5500.000000 16.500000 5491.750000 5508.250000
DUT Frequency Result
(MHz)
5500.000000 | PASS
99 % Bandwidth
10T
1 W{J«V\W

% -10T
©
£
§ 20T
3

30T

16.500 MHz |
40T
5480 5485 5490 5495 5500 5505 5510 5515 5520
Frequency in MHz
Bandwidth
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oo
Ref Level 10.00 dBm » RBW 200 kHz
Att M dh BWT 28BS us » VBW 1 MM Made Auto FFT
.1:‘11 tAax -
0 dBm
-30 dhm t "
20 dim——t
20 dam —— ~
<40 ahm .
S0 damr—t ——t- - -
70 dEm—t— — -
- ] -
CF 5.5 GHz M0 pts Span 0.0 M-z
[HINED o
Measurement
Setting Instrument Target Value
Value
Start Frequency 5.48000 GHz 5.48000 GHz
Stop Frequency 5.52000 GHz 5.52000 GHz
Span 40.000 MHz 40.000 MHz
RBW 200.000 kHz >=200.000 kHz
VBW 1.000 MHz >=600.000 kHz
SweepPoints 400 ~ 400
Sweeptime 28.477 ps AUTO
Reference Level 10.000 dBm 10.000 dBm
Attenuation 30.000 dB AUTO
Detector MaxPeak MaxPeak
SweepCount 500 500
Filter 3dB 3dB
Trace Mode Max Hold Max Hold
Sweeptype FFT AUTO
Preamp off off

Emission Bandwidth 26 dB (5600 MHz; 24.000 dBm; 20 MHz)

26 dB Bandwidth

DUT Frequency Bandwidth Limit Min Limit Max Band Edge Left Band Edge
(MHz) (MHz) (MHz) (MHz) (MHz) Right
(MHz)
5600.000000 20.300000 5589.650000 5609.950000
DUT Frequency Max Level Result
(MHz) (dBm)
5600.000000 7.1 | PASS
TR9565_U7-Pro-Outdoor_UNII-2C_Annex_01 Page 51 of 90

PROPRIETARY



% UNIFIED
COMPLIANCE
LABORATORY 427 West 12800 South, Draper, UT 84020
26 dB Bandwidth
10T
O__
§ 107
© -+
£
T 20T
3 _
> D20m |
-401
5570 5580 5590 5600 5610 5620 5630
Frequency in MHz
Bandwidth
: o
Ref Level 10.00 dBm « RBW 200 kHz2 -
:l;'l A :n-..‘r.':‘ln’h BWT 38 us » VBW 200 kM2 Mode Auto FFT
.’19\ Max =
i
0 dim
i
~30 dhm—t - 7‘,|‘. oy o
| ! l
<20 dam ‘ 1 'l
20 dany ‘ ‘
¥ T r
iz |
i
S0 Jamr “
CF 3.0 GHz OU0 pts ﬂen 60.0 M-z )
Power Spectral Density (5600 MHz; 24.000 dBm; 20 MHz)
Result
DUT Frequency Frequency PSD Limit Result
(MHz) (MHz) (dBm) | Max
(dBm)
5600.000000 5592.871287 8.920 11.0 | PASS
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427 West 12800 South, Draper, UT 84020

Ports
Port | State
1 | used
2 | used
Power Spectral Density
25T
20T
=
M
©
=
©
>
[}
-
20T
5590 5595 5600 5605 5610
Frequency in MHz
Connector 1 Connector 2 SumLewel Limit L 2 PSD

Occupied Channel Bandwidth 99% (5600 MHz; 24.000 dBm; 20 MHz)

99 % Bandwidth

DUT Frequency
(MHz)

Bandwidth
(MHz)

Limit Min
(MHz)

Limit Max
(MHz)

Band Edge Left
(MHz)

Band Edge
Right
(MHz)

5600.000000

16.600000

5591.650000

5608.250000

DUT Frequency Result
(MHz)

5600.000000

PASS

99 % Bandwidth

107

-10T

20T

Level in dBm

301
| 16600 MHz

40t

Frequency in MHz

5580 5585 5590 5595 5600 5605

5610

5620
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Bandwidth
oo
Ref Level 10.00 ¢Bm * RBW 200 kHz
Att a6 BWT Z2BSus & VBW 1 MM Made Auto FFT
251 Count S00/500
1PN Max
2 dBém
10 dhm o
20 dBm =
20 dam -,
e LUE S o ~
[ T
A8m =
14
£0 dem
70 d8m
£0 gam .
| | |
CF 5.0 GHz A0 pts an 40.0 M-z
— W.

Emission Bandwidth 26 dB (5720 MHz; 24.000 dBm; 20 MHz)
26 dB Bandwidth

PROPRIETARY

DUT Frequency Bandwidth Bandwidth U- Bandwidth U- Limit Min Limit Max

(MHz) (MHz) NIl 2C NIl 3 (MHz) (MHz)

(MHz) (MHz)
5720.000000 20.300000 15.050000 5.250000

DUT Frequency Band Edge Left Band Edge Max Level Result

(MHz) (MHz) Right (dBm)

(MHz)
5720.000000 5709.950000 5730.250000 7.2 | PASS
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26 dB Bandwidth
10T
O_-
g 10t
©
<
2
g
5690 5700 5710 5720 5730 5740 5750
Frequency in MHz
Bandwidth
: o
Ref Level 10.00 dBm « RBW 200 kHz2 =
:l;'l A :n-..‘r.':‘ln’h BWT 38 us » VBW 200 kM2 Mode Auto FFT
.’wl Max =
i
0 dim
i
~310 dhmy—r - ‘r""V. Ty (’_,- F
| ; j
-20 dBm ‘ 7 +
0 dBm ‘
- - |
B TP T Y VTP (YR
£0 |
-
i
" [
CFE 5.72 GHz OU0 pts ﬂen 60.0 M-z )
Power Spectral Density (5720 MHz; 24.000 dBm; 20 MHz)
Result
DUT Frequency Frequency PSD Limit Result
(MHz) (MHz) (dBm) | Max
(dBm)
5720.000000 5727.128713 8.445 11.0 | PASS
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Ports
Port | State

1 | used
2 | used

Power Spectral Density

2571
20T

Level in dBm

5710 5715 5720 5725 5730
Frequency in MHz
Limit L 2 PSD

Connector 1 Connector 2 SumLewel

Occupied Channel Bandwidth 99% (5720 MHz; 24.000 dBm; 20 MHz)
99 % Bandwidth

DUT Frequency Bandwidth Bandwidth U- Bandwidth U- Limit Min Limit Max
(MHz) (MHz) NIl 2C NII 3 (MHz) (MHz)
(MHz) (MHz)
5720.000000 16.500000 13.250000 3.250000
DUT Frequency Band Edge Left Band Edge Result
(MHz) (MHz) Right
(MHz)
5720.000000 5711.750000 5728.250000 | PASS
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427 West 12800 South, Draper, UT 84020

99 % Bandwidth

Level in dBm

5700 5705

5715 5720 5725 5730 5735 5740
Frequency in MHz

Bandwidth

Spectram I

(=)

Ref Level 10.00 dBm
Att 0 96
S50 Count SO0O/500

& RBW 200 kHz

EWT ZEBS us & VBW 1 MM Made Auto FFT

1Pk Max

= T, N PR W P, v, T
f AN~ Y, . W

7
T s
P T

CF 5.72 GHz
—

A0 pts gen 40.0 MH2
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3.2 HE Mode
3.2.1 Summary
Test Frequency Nominal Result
(MHz) Bandwidth
(MHz)
Emission Bandwidth 26 dB 5500.000 20.000000 | PASS
RF output power 5500.000 20.000000 | PASS
Power Spectral Density 5500.000 20.000000 | PASS
Occupied Channel Bandwidth 99% 5500.000 20.000000 | PASS
Emission Bandwidth 26 dB 5600.000 20.000000 | PASS
Power Spectral Density 5600.000 20.000000 | PASS
Occupied Channel Bandwidth 99% 5600.000 20.000000 | PASS
Emission Bandwidth 26 dB 5720.000 20.000000 | PASS
Power Spectral Density 5720.000 20.000000 | PASS
Occupied Channel Bandwidth 99% 5720.000 20.000000 | PASS
Emission Bandwidth 26 dB 5510.000 40.000000 | PASS
Power Spectral Density 5510.000 40.000000 | PASS
Occupied Channel Bandwidth 99% 5510.000 40.000000 | PASS
Emission Bandwidth 26 dB 5590.000 40.000000 | PASS
Power Spectral Density 5590.000 40.000000 | PASS
Occupied Channel Bandwidth 99% 5590.000 40.000000 | PASS
Emission Bandwidth 26 dB 5710.000 40.000000 | PASS
Power Spectral Density 5710.000 40.000000 | PASS
Occupied Channel Bandwidth 99% 5710.000 40.000000 | PASS
Emission Bandwidth 26 dB 5530.000 80.000000 | PASS
Power Spectral Density 5530.000 80.000000 | PASS
Occupied Channel Bandwidth 99% 5530.000 80.000000 | PASS
Emission Bandwidth 26 dB 5610.000 80.000000 | PASS
Power Spectral Density 5610.000 80.000000 | PASS
Occupied Channel Bandwidth 99% 5610.000 80.000000 | PASS
Emission Bandwidth 26 dB 5690.000 80.000000 | PASS
Power Spectral Density 5690.000 80.000000 | PASS
Occupied Channel Bandwidth 99% 5690.000 80.000000 | PASS
Emission Bandwidth 26 dB 5570.000 160.000000 | PASS
Power Spectral Density 5570.000 160.000000 | PASS
Occupied Channel Bandwidth 99% 5570.000 160.000000 | PASS

Emission Bandwidth 26 dB (5500 MHz; 24.000 dBm; 20 MHz)
26 dB Bandwidth

DUT Frequency Bandwidth Limit Min Limit Max Band Edge Left Band Edge
(MHz) (MHz) (MHz) (MHz) (MHz) Right
(MHz)
5500.000000 22.900000 5488.250000 5511.150000
DUT Frequency Max Level Result
(MHz) (dBm)
5500.000000 7.5 | PASS
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26 dB Bandwidth

10T
O -+
§ 107
©
£ T
E 20T
2 1
-
-3O-W 200Mt |
40T
5470 5480 5490 5500 5510 5520 5530
Frequency in MHz
Bandwidth
Ref Level 10.00 dBm « RBW 200 kHz2
Att 096 BWT 38 us & VBW 200 kM2 Mode Auto FFT
S50 Count S00/500
1PN Max
i
0 dim
\
~30 dhm T A A A Pt
X ] ' \
<20 dam T
| | \
0 dam
40 IRy — ! .““‘ !
[N ‘
£0 dBn ! wal 78
A e NN ,AJ-~+{ "-"" W ‘-/{".—._'- > LN YOO 2
£0 dénr ‘
-70 d8m ‘
\
£0 g8m
1
CF 3.5 GHz OU0 pts ﬂen 600 MMz
Measurement
Setting Instrument Target Value

Value
Start Frequency 5.47000 GHz 5.47000 GHz
Stop Frequency 5.53000 GHz 5.53000 GHz

Span 60.000 MHz 60.000 MHz
RBW 200.000 kHz ~200.000 kHz
VBW 300.000 kHz >=240.000 kHz
SweepPoints 600 ~ 600
Sweeptime 37.969 ps AUTO
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427 West 12800 South, Draper, UT 84020

Reference Level 10.000 dBm 10.000 dBm
Attenuation 30.000 dB AUTO
Detector MaxPeak MaxPeak
SweepCount 500 500

Filter 3dB 3dB

Trace Mode Max Hold Max Hold
Sweeptype FFT AUTO
Preamp off off

RF output power (5500 MHz; 24.000 dBm; 20 MHz)

Result
DUT Frequency Gated RMS | Limit Max | Gated EIRP | DutyCycle | Result
(MHz) (dBm) (dBm) (dBm) (%)
5500.000000 21.3 24.0 21.3 99.719 | PASS

OSP PowerMeter settings

Setting Instrument Target

Value Value

Measurement Time 1.000 s 1.000 s
Points 1000000 1000000
Time resolution 1.000 ps 1.000 ps

Power Spectral Density (5500 MHz; 24.000 dBm; 20 MHz)

Result
DUT Frequency Frequency PSD Limit Result
(MHz) (MHz) (dBm) Max
(dBm)
5500.000000 5508.118812 8.689 11.0 | PASS
Ports
Port | State
1 | used
2 | used
Power Spectral Density
4571
40T
e 30T
m -+
©
< 201
3]
> <+
3
107 —r\
0_.
5490 5495 5500 5505 5510
Frequency in MHz
Connector 1 Connector 2 Sum Lewel Limit PSD
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427 West 12800 South, Draper, UT 84020

Measurement

Setting Instrument Value Target Value
Start Frequency 5.49000 GHz 5.49000 GHz
Stop Frequency 5.51000 GHz 5.51000 GHz
Span 20.000 MHz 20.000 MHz
RBW 1.000 MHz <=1.000 MHz
VBW 3.000 MHz >=3.000 MHz
SweepPoints 101 ~ 40
Sweeptime 2.020 ms 2.020 ms
Reference Level 10.000 dBm 10.000 dBm
Attenuation 30.000 dB AUTO
Detector RMS RMS
SweepCount 100 100
Filter 3dB 3dB
Trace Mode Average Power Average Power
Sweeptype FFT AUTO
Preamp off off

Occupied Channel Bandwidth 99% (5500 MHz; 24.000 dBm; 20 MHz)

99 % Bandwidth

DUT Frequency Bandwidth Limit Min Limit Max Band Edge Left Band Edge
(MHz) (MHz) (MHz) (MHz) (MHz) Right
(MHz)
5500.000000 19.100000 5490.450000 5509.550000
DUT Frequency Result
(MHz)
5500.000000 | PASS
99 % Bandwidth
10T
S
s}
©
£
©
>
]
-
19.100 MHz
5480 5485 5490 5495 5500 5505 5510 5515 5520
Frequency in MHz
Bandwidth
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LABORATORY
oo
Refl Level 10.00 dBm » RBW 200 kHz -
Att N dF BWT 285 us » Viw 1 MMz Made Auto FFT
U
0 d&ém
-30 dhm—rt T AP e A
-20 dBm—t — —t
0 JAm—t———————f—— — N
30 ahmy = 4
T
S0 dam—t ™ — —
70 dém—i— —- .
| |
CF 5.5 GHz B 400 pts Span 30.0 MHz
[HINED o
Measurement
Setting Instrument Target Value
Value
Start Frequency 5.48000 GHz 5.48000 GHz
Stop Frequency 5.52000 GHz 5.52000 GHz
Span 40.000 MHz 40.000 MHz
RBW 200.000 kHz >=200.000 kHz
VBW 1.000 MHz >=600.000 kHz
SweepPoints 400 ~ 400
Sweeptime 28.477 ps AUTO
Reference Level 10.000 dBm 10.000 dBm
Attenuation 30.000 dB AUTO
Detector MaxPeak MaxPeak
SweepCount 500 500
Filter 3dB 3dB
Trace Mode Max Hold Max Hold
Sweeptype FFT AUTO
Preamp off off

Emission Bandwidth 26 dB (5600 MHz; 24.000 dBm; 20 MHz)
26 dB Bandwidth

DUT Frequency Bandwidth Limit Min Limit Max Band Edge Left Band Edge
(MHz) (MHz) (MHz) (MHz) (MHz) Right
(MHz)
5600.000000 22.600000 5588.650000 5611.250000
DUT Frequency Max Level Result
(MHz) (dBm)
5600.000000 6.5 | PASS
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LABORATORY
26 dB Bandwidth
10T
O_-
g 10t
©
£
E 20T
(] 4
-
-30T -
40T
5570 5580 5590 5600 5610 5620 5630
Frequency in MHz
Bandwidth
: o
Ref Level 10.00 dBm « RBW 200 kHz2
Att U ) BWT 38 us » VBW 200 kM2 Mode Auto FFT
S50 Count S00/500
1PN Max
i
0 dim
\
0 4 1 A o, .“( Al AN A «“\1
| | \
0 dBm ‘ 1 1
0 ‘ +
LU LR S v ‘u. .
40 ahmy ‘ L'm
"E_? :izn-'.'!f" WMed Y A.TI . AT Rl
£0 T |
0 d8 ‘
[
£0 g8m
l

CF 3.0 GHz OU0 pts an 60,0 MMz
— WI
nf ¢ 14

Power Spectral Density (5600 MHz; 24.000 dBm; 20 MHz)

Result
DUT Frequency Frequency PSD Limit Result
(MHz) (MHz) (dBm) Max
(dBm)
5600.000000 5591.683168 8.177 11.0 | PASS
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Ports

Port

State

1

used

2

used

45T
40T

Level in dBm

30T

20T

Power Spectral Density

10

=

55

90

Connector 1

Occupied Channel Bandwidth 99% (5600 MHz; 24.000 dBm; 20 MHz)

99 % Bandwidth

5595

5600

Frequency in MHz

Connector 2

SumLewel

5605

Limit

5610

L 2 PSD

DUT Frequency Bandwidth Limit Min Limit Max Band Edge Left Band Edge
(MHz) (MHz) (MHz) (MHz) (MHz) Right
(MHz)
5600.000000 19.200000 5590.350000 5609.550000
DUT Frequency Result
(MHz)
5600.000000 | PASS
99 % Bandwidth
10T

Level in dBm

19200 MHz
5580 5585 5590 5595 5600 5610 5620
Frequency in MHz
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Bandwidth
oo
Ref Level 10.00 ¢Bm * RBW 200 kHz
Att a6 BWT Z2BSus & VBW 1 MM Made Auto FFT
251 Count S00/500
1P Max
2 dBém
) e v -
-20 d&m :
20 dany L -
40 dhm > W -
SO.AS = =
£0
0 dém
£0 gam .
| | |
CF 5.0 GHz A0 pts

ﬁon 40.0 MMz
- ]

Emission Bandwidth 26 dB (5720 MHz; 24.000 dBm; 20 MHz)
26 dB Bandwidth

DUT Frequency Bandwidth Bandwidth U- Bandwidth U- Limit Min Limit Max
(MHz) (MHz) NIl 2C NIl 3 (MHz) (MHz)
(MHz) (MHz)
5720.000000 22.300000 16.150000 6.150000
DUT Frequency Band Edge Left Band Edge Max Level Result
(MHz) (MHz) Right (dBm)
(MHz)
5720.000000 5708.850000 5731.150000 8.0 | PASS
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26 dB Bandwidth
10T
O__
g 10t
© -+
£
T 207
5 1
] 2z0Me |
40T
5690 5700 5710 5720 5730 5740 5750
Frequency in MHz
Bandwidth
: o
Ref Level 10.00 dBm « RBW 200 kHz2 =
:l;'l A :n-..‘r.':‘ln’h BWT 38 us » VBW 200 kM2 Mode Auto FFT
.’U’l Max =
i
0 dim
i
0 e 1 PR, L p—r e ST e T S
0 d8m ‘ / lf
O dBm L‘.
40 ahm ‘o : L"
‘, e S e
£0 ‘
-
i
" [
CFE 5.72 GHz OU0 pts ﬂen 60.0 M-z )
Power Spectral Density (5720 MHz; 24.000 dBm; 20 MHz)
Result
DUT Frequency Frequency PSD Limit Result
(MHz) (MHz) (dBm) Max
(dBm)
5720.000000 5728.316832 | 8.934 11.0 | PASS
Ports
Port | State
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Y, UNIFIED
' 4 COMPLIANCE
LABORATORY

427 West 12800 South, Draper, UT 84020

-

used
2 | used

45T
40T

30T

20T

Level in dBm

Power Spectral Density

10T

5710

Connector 1

Connector 2

5720
Frequency in MHz

Limit L 2 PSD

SumLewel

Occupied Channel Bandwidth 99% (5720 MHz; 24.000 dBm; 20 MHz)

99 % Bandwidth

DUT Frequency Bandwidth Bandwidth U- Bandwidth U- Limit Min Limit Max
(MHz) (MHz) NIl 2C NII 3 (MHz) (MHz)
(MHz) (MHz)
5720.000000 19.100000 14.550000 4.550000
DUT Frequency Band Edge Left Band Edge Result
(MHz) (MHz) Right
(MHz)
5720.000000 5710.450000 5729.550000 | PASS
99 % Bandwidth
1571
1 /"’\/\,\/\/\/\/\Nw\/\rawj\/\/\/\m/v\j’\r‘k
S
s}
©
£
©
>
3]
-
19.100 MHz
5700 5705 5710 5715 5720 5725 5730 5735 5740
Frequency in MHz
Bandwidth
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% UNIFIED
COMPLIANCE
LABORATORY 427 West 12800 South, Draper, UT 84020

oo

Ref Level 10.00 dBm * RBW 200 kHz

Att a6 BWT Z2BSus » VBW 1 MM Made Auto FFT
S5 Count S00/500

@ 1P} Max

2 dBém

~310 dhmy—r T C TG P T A A=

20 dam 1
\

20 danr

30 ARy —— f

TR S

£0 damy

-70 d8m

£0 dam

CF 5.72 GHz A0 pts an 40.0 MMz
as WI

Emission Bandwidth 26 dB (5510 MHz; 24.000 dBm; 40 MHz)
26 dB Bandwidth

DUT Frequency Bandwidth Limit Min Limit Max Band Edge Left Band Edge
(MHz) (MHz) (MHz) (MHz) (MHz) Right
(MHz)
5510.000000 44.250000 - 5488.475000 5532.725000
DUT Frequency Max Level Result
(MHz) (dBm)
5510.000000 7.1 | PASS
26 dB Bandwidth
10T
O_-
5 10t
© -+
<
© 207
] 1
-
-3O_MMWMMNW/ sz | w
40T
5450 5460 5480 5500 5520 5540 5560 5570
Frequency in MHz
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% UNIFIED
COMPLIANCE
LABORATORY 427 West 12800 South, Draper, UT 84020

Bandwidth
Ref Level 10.00 gBm & RBW 300 kHz
Att 96 BWT S0.6 us & VBW 500 kM2 Made Auto FFT
S50 Count S00/500
1P Max
[
0 dirm

e L7 Nasda N AN AR, a

<40 akm

.
BV™ W YTV mp L STy

£0 dam

-70 dBm

|
'
:
M TN O ey g
‘\
\

£0 dam

[
CF 5.51 GHz BOO pts

N 1200 M-z
- WI

Power Spectral Density (5510 MHz; 24.000 dBm; 40 MHz)

Result
DUT Frequency Frequency PSD Limit Result
(MHz) (MHz) (dBm) Max
(dBm)
5510.000000 5526.633663 | 5.771 11.0 | PASS
Ports
Port | State
1 | used
2 | used
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427 West 12800 South, Draper, UT 84020

Y, UNIFIED
' 4 COMPLIANCE
LABORATORY

Power Spectral Density

3571
30T

20T

10T

i

-10T

Level in dBm

=

5530

5510 5515 5520 5525

Frequency in MHz

5490 5495 5500 5505

Limit L 2 PSD

Connector 1 Connector 2 SumLewel

Occupied Channel Bandwidth 99% (5510 MHz; 24.000 dBm; 40 MHz)
99 % Bandwidth

DUT Frequency
(MHz)

Bandwidth
(MHz)

Limit Min
(MHz)

Limit Max
(MHz)

Band Edge Left
(MHz)

Band Edge
Right
(MHz)

5510.000000

38.500000

5490.750000

5529.250000

DUT Frequency Result
(MHz)

5510.000000

PASS

99 % Bandwidth

1571

104 /\—/\/\«N\/\/\—/\/\N\/\ﬂ/\

10T

Level in dBm

207
BIDM

-30T

5510 5520 5530 5540 5550

Frequency in MHz

5470 5480 5490 5500

Bandwidth
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% UNIFIED
COMPLIANCE
LABORATORY 427 West 12800 South, Draper, UT 84020

&

Ref Level 10.00 gBm * RBW 1 M=z
Att a6 BWT fL4us » VBW D Me  Mode 2uto FFT

251 Count S00/500

9 1P} Max

2 dBém

-10 dhm—rt + f ¥ - 5
f \

<20 dEm

20 danr

30 ATy —— s “

=0 dhm—r

£0 damy

-70 d8m

£0 dam

CF 35.51 GHz 100 pts an 80,0 MMz
as WI

Emission Bandwidth 26 dB (5590 MHz; 24.000 dBm; 40 MHz)
26 dB Bandwidth

DUT Frequency Bandwidth Limit Min Limit Max Band Edge Left Band Edge
(MHz) (MHz) (MHz) (MHz) (MHz) Right
(MHz)
5590.000000 43.050000 - 5568.175000 5611.225000
DUT Frequency Max Level Result
(MHz) (dBm)
5590.000000 7.4 | PASS
26 dB Bandwidth

10T

O_-

c 1

g 107
<
o

@ 20T
-

-3O-M -
5530 5540 5560 5580 5600 5620 5640 5650
Frequency in MHz
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UNIFIED
COMPLIANCE
LABORATORY

\7

Bandwidth

427 West 12800 South, Draper, UT 84020

Ref Level 10.00 gBm
Att

* RBW 300 kHz
396 BWT S0.6 us » VBW 500 kne
251 Count S00/500

f@1F) tax

Made Auto FFT

A T MW ptby A
|

T
UL ‘ ' l
30 ARyt

- e
AR TR R ot

.
T v

£0 dem

-70 dBm

£0 dam

CFE 5.59 GHz

ag

B0 pts

N 1200 M-z
WI

Power Spectral Density (5590 MHz; 24.000 dBm; 40 MHz)

Result
DUT Frequency Frequency PSD Limit Result
(MHz) (MHz) (dBm) Max
(dBm)
5590.000000 5594.356436 | 6.118 11.0 | PASS
Ports
Port | State
1 | used
2 | used
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427 West 12800 South, Draper, UT 84020

Y, UNIFIED
' 4 COMPLIANCE
LABORATORY

Power Spectral Density

3571
30T

20T

10T

5

-107

Level in dBm

S

5610

5590 5595 5600 5605

Frequency in MHz

5570 5575 5580 5585

Limit L 2 PSD

Connector 1 Connector 2 SumLewel

Occupied Channel Bandwidth 99% (5590 MHz; 24.000 dBm; 40 MHz)
99 % Bandwidth

DUT Frequency
(MHz)

Bandwidth
(MHz)

Limit Min
(MHz)

Limit Max
(MHz)

Band Edge Left
(MHz)

Band Edge
Right
(MHz)

5590.000000

38.500000

5570.750000

5609.250000

DUT Frequency Result
(MHz)

5590.000000

PASS

99 % Bandwidth

1571

101 A e s SOV

10T

Level in dBm

207
BIDM

-30T

5590 5600 5610 5620 5630

Frequency in MHz

5550 5560 5570 5580

Bandwidth
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427 West 12800 South, Draper, UT 84020

# UNIFIED
COMPLIANCE
LABORATORY

Ref Level 10.00 dBm

Att gk BWT 1L
251 Count S00/500

1Pk Max

&

* RBW 1 M=z

44s & VBW O M Mode suto FFT

2 dBém

10 dhm—rt ’ ¢

<20 dam

30 dam—r

40 abm ' 1

|
|
| .
|
|

S0 8

£0 dam

70 d8m

£0 dam

CF 3.59 GHz 100 pts an 80,0 MMz
— w-

Emission Bandwidth 26 dB (5710 MHz; 24.000 dBm; 40 MHz)
26 dB Bandwidth

DUT Frequency Bandwidth Bandwidth U- Bandwidth U- Limit Min Limit Max
(MHz) (MHz) NIl 2C NIl 3 (MHz) (MHz)
(MHz) (MHz)
5710.000000 43.350000 36.675000 6.675000
DUT Frequency Band Edge Left Band Edge Max Level Result
(MHz) (MHz) Right (dBm)
(MHz)
5710.000000 5688.325000 5731.675000 7.4 | PASS
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% UNIFIED
COMPLIANCE
LABORATORY 427 West 12800 South, Draper, UT 84020

26 dB Bandwidth

10T

-10T

Level in dBm

5650 5660 5680 5700 5720 5740 5760 5770
Frequency in MHz

Bandwidth

Ref Level 10.00 gBm * RBW 300 kHz

Att 96 BWT 5006 us » VBW 00 kM Made Auto FFT
S5 Count SO0/500

1PN Mas

-310 dhm—1t + o '\_._J‘_,-."_ P Wt g |

40 ahm

bRt

" A - P
o FR RTINS Vel Lk TSWIVES Lo P

£0 dénr

-70 dBém

: +

| {
P

{

|

|

\

£0 gam

CF 5.71 GHz B0 pts ﬁl\ 1200 MMz
— ]

Power Spectral Density (5710 MHz; 24.000 dBm; 40 MHz)

Result
DUT Frequency Frequency PSD Limit Result
(MHz) (MHz) (dBm) Max
(dBm)
5710.000000 5727.821782 5.847 11.0 | PASS
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4 UNIFIED
' ) COMPLIANCE
LABORATORY

427 West 12800 South, Draper, UT 84020

Power Spectral

Density

=

Ports
Port | State
1 | used
2 | used
35T
30T
e 20T
os)
a J
£ 10f
[3)
> <+
3
o-/
-107
5690

Connector 1

5695

5700

Connector 2

5705

5710

5715

Frequency in MHz

SumLewel

5720 5725

Limit

*

5730

PSD

Occupied Channel Bandwidth 99% (5710 MHz; 24.000 dBm; 40 MHz)

99 % Bandwidth

DUT Frequency Bandwidth Bandwidth U- Bandwidth U- Limit Min Limit Max
(MHz) (MHz) NIl 2C NII 3 (MHz) (MHz)
(MHz) (MHz)
5710.000000 38.500000 34.250000 4.250000
DUT Frequency Band Edge Left Band Edge Result
(MHz) (MHz) Right
(MHz)
5710.000000 5690.750000 5729.250000 | PASS
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% UNIFIED
COMPLIANCE
LABORATORY 427 West 12800 South, Draper, UT 84020
99 % Bandwidth
1571
10+ /VW\N/VVWM
e T
0 1
©
= 07t
2
]
20T
-30T
5670 5680 5700 5710 5720 5730 5750
Frequency in MHz
Bandwidth
=
Ref Level 10.00 dBm * RBW 1 M=z -
:l_l e '.’,'.,‘v.'lfﬁ B BWT Ll4us » VBW D Me Mode 2uto FFT
‘.1 VIL 1Aax =
2 d&m
~10 dhm .
<20 dam
30 danmy
30 BTy —— B
-70 d8m
£0 dam
CFE 5.71 GHz 100 pts ﬂau 0.0 MMz )
Emission Bandwidth 26 dB (5530 MHz; 24.000 dBm; 80 MHz)
26 dB Bandwidth
DUT Frequency Bandwidth Limit Min Limit Max Band Edge Left Band Edge
(MHz) (MHz) (MHz) (MHz) (MHz) Right
(MHz)
5530.000000 87.000000 --- 5485.750000 5572.750000
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427 West 12800 South, Draper, UT 84020

- UNIFIED
COMPLIANCE
LABORATORY

DUT Frequency Max Level Result
(MHz) (dBm)
5530.000000 10.3 | PASS
26 dB Bandwidth
1571
10T
0_-
S
g 1
2 107
E +4
- W
30- FoMe |
5410 5450 5500 5550 5600 5650
Frequency in MHz
Bandwidth
—— =
Ref Level 10.00 gBm * RBW I M=z =
?ll Y : :.-,-|,w.':;l.’i‘ BEWT 324 us » VBW 2 M Mode 2uto FFT
.‘1:}‘ Max = -
|
0 dim I
\
SUE LY [ I-”.Ju.,«}n&w'—t‘,&,‘pfl-wn...‘ ._tu.v‘I
20 dam [
| | |
20 dam ‘ / :
30 BTy + / "Y‘
S l s l't e Bt A e b e g
£0 o
0 d8 ‘
\
£0 g8m
!
CF 5.53 GHz AH0 pts mn 2400 MMz )
Power Spectral Density (5530 MHz; 24.000 dBm; 80 MHz)
Result
TR9565_U7-Pro-Outdoor_UNII-2C_Annex_01 Page 78 of 90

PROPRIETARY



Y UNIFIED
% COMPLIANCE 427 West 12800 South, Draper, UT 84020

LABORATORY
DUT Frequency Frequency PSD Limit Result
(MHz) (MHz) (dBm) Max
(dBm)
5530.000000 5538.750000 | 3.016 11.0 | PASS
Ports
Port | State
1 | used
2 | used

Power Spectral Density

3571
30T

20T

10T

o[ * \

107

Level in dBm

5490 5500 5510 5520 5530 5540 5550 5560 5570
Frequency in MHz
Limit L 2 PSD

Connector 1 Connector 2 SumLewel

Occupied Channel Bandwidth 99% (5530 MHz; 24.000 dBm; 80 MHz)
99 % Bandwidth

DUT Frequency Bandwidth Limit Min Limit Max Band Edge Left Band Edge
(MHz) (MHz) (MHz) (MHz) (MHz) Right
(MHz)
5530.000000 79.000000 5490.500000 5569.500000
DUT Frequency Result
(MHz)
5530.000000 | PASS
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% UNIFIED
COMPLIANCE
LABORATORY 427 West 12800 South, Draper, UT 84020
99 % Bandwidth
15T
1071 /\/\Nv/\\/\”v/\/\/\/\/"\f\“\,\
e T
o) 1
©
= a0t
g
3
207
-30T
5450 5460 5480 5520 5540 5560 5580 5600 5610
Frequency in MHz
Bandwidth

Ref Level 10.00 dBm

251 Count S00/500

* RBW 2 MHz
Att 96 BWT 165 us » VBW 10 M2 Moade Auto FFT

9 1P} Max

2 dBém

=30 dhmy

<20 dEm

20 danr

30 ATy — Tt

S0 g8

£0 damy

-70 d8m

£0 dam

CF 3.53 GHz

160 pts

nas

N 1600 MMz
WI

Emission Bandwidth 26 dB (5610 MHz; 24.000 dBm; 80 MHz)
26 dB Bandwidth

DUT Frequency Bandwidth Limit Min Limit Max Band Edge Left Band Edge
(MHz) (MHz) (MHz) (MHz) (MHz) Right
(MHz)
5610.000000 89.000000 - 5565.250000 5654.250000
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- UNIFIED
COMPLIANCE
LABORATORY

427 West 12800 South, Draper, UT 84020

DUT Frequency Max Level Result
(MHz) (dBm)
5610.000000 9.7 | PASS
1571
10T
O_-
£ 1
5
g 107
o
8
a 20T
_30_W

26 dB Bandwidth

L

5490

5550

5600

5650 5700

5730

Frequency in MHz
Bandwidth
; w
Ref Level 10.00 dBm * RBW I M=z =
:l:ll e ’“_Il‘::‘lnm BEWT 324 us » VBW S M Mode 2uto FFT
.’wl Max =
~30 dhm—1t r‘-"“”"r""‘—"-'." A ,-—M‘Jlel.a‘.‘
20 d&m | ]‘
1‘
0 dam ; ".
e LU + - - r’ m
-70 d8m |
CF 35.01 GHz AH0 pts wn 240.0 MH2 )
Power Spectral Density (5610 MHz; 24.000 dBm; 80 MHz)
Result
DUT Frequency Frequency PSD Limit Result
(MHz) (MHz) (dBm) Max
(dBm)
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427 West 12800 South, Draper, UT 84020

Y, UNIFIED
' 4 COMPLIANCE
LABORATORY

5637.750000 |

5610.000000 | 2.894 | 11.0 | PASS |

Ports
Port | State

1 | used
2 | used

Power Spectral Density

3571
30T

20T

10T

107

Level in dBm

=R

5650

5610 5620 5630 5640

Frequency in MHz

5570 5580 5590 5600

PSD

Connector 1 Connector 2 SumLewel Limit L 2

Occupied Channel Bandwidth 99% (5610 MHz; 24.000 dBm; 80 MHz)
99 % Bandwidth

DUT Frequency Bandwidth Limit Min Limit Max Band Edge Left Band Edge
(MHz) (MHz) (MHz) (MHz) (MHz) Right
(MHz)
5610.000000 78.000000 5571.250000 5649.250000
DUT Frequency Result
(MHz)
5610.000000 | PASS
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427 West 12800 South, Draper, UT 84020

* UNIFIED
COMPLIANCE
LABORATORY

99 % Bandwidth
1571
| /V’”"V\/f*w/\,\/ww\/\/’\/\”‘w
£
m
©
£
©
>
()
-
5490 5550 5600 5650 5700 5730
Frequency in MHz
Bandwidth
¢ o
Ref Level 10.00 dBm * RBW 1 M=z
Att 36 BWT 32.4us » VBW D Me Mode 2uto FFT
S5 Count S00/500
10 1P} Max
0 dBrm
30 dhm—r |'V—..~"“"~ et ..,‘,4'._;'_—‘.6
v v |
20 dBm “ ,‘
20 dam :
40 BTy — + T E"“
£0 db:
-70 d8m ’
£0 dg&m
CF 35.01 GHz AH0 pts ﬁn 240.0 M-z

Emission Bandwidth 26 dB (5690 MHz; 24.000 dBm; 80 MHz)
26 dB Bandwidth

DUT Frequency Bandwidth Bandwidth U- Bandwidth U- Limit Min Limit Max
(MHz) (MHz) NIl 2C NIl 3 (MHz) (MHz)
(MHz) (MHz)
5690.000000 89.500000 78.250000 11.250000
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- UNIFIED
COMPLIANCE
LABORATORY

427 West 12800 South, Draper, UT 84020

DUT Frequency Band Edge Left Band Edge Max Level Result
(MHz) (MHz) Right (dBm)
(MHz)
5690.000000 5646.750000 5736.250000 9.0 | PASS
26 dB Bandwidth
1571
10T
e T
4] 1
©
= a0t
3]
> 1
3]
-
20T
-301
5570 5600 5650 5700 5750 5810
Frequency in MHz
Bandwidth
Spoctnam ‘m
Ref Level 10.00 dgBm * RBW I M-z
Att JO UGB BWT 32.4us » VBW 2 M Mode 2uto FFT
S50 Count S00/500
1Pk Max
0 dem
=10 dhm 7(’%4“‘—;*'\';”"‘!“'“%"'—1"'
|
20 d&m ,I .
| l
20 dany .‘" [;
[ \4\
30 ATy et = -
trad St e N ey “.,v».,l.m g N PTant, o
S0 danr
£0 dany
70 48
£0 98
CF 3.09 GHz AH0 pts wn 2400 MMz
TR9565_U7-Pro-Outdoor_UNII-2C_Annex_01 Page 84 of 90

PROPRIETARY



{/ # COMPLIANCE

&/ UNIFIED

LABORATORY

427 West 12800 South, Draper, UT 84020

Power Spectral Density (5690 MHz; 24.000 dBm; 80 MHz)

Result
DUT Frequency Frequency PSD Limit Result
(MHz) (MHz) (dBm) Max
(dBm)
5690.000000 5694.250000 2.534 11.0 | PASS
Ports
Port | State
1 | used
2 | used
Power Spectral Density
35T
30T
e 20T
03]
o
£ 10F
[
> <+
3 ~
O -f \
-101
5650 5660 5670 5680 5690 5700 5710 5730
Frequency in MHz
Connector 1 Connector 2 Sum Lewel Limit L 2 PSD

Occupied Channel Bandwidth 99% (5690 MHz; 24.000 dBm; 80 MHz)

99 % Bandwidth

DUT Frequency Bandwidth Bandwidth U- Bandwidth U- Limit Min Limit Max
(MHz) (MHz) NIl 2C NII 3 (MHz) (MHz)
(MHz) (MHz)
5690.000000 78.000000 74.250000 3.750000
DUT Frequency Band Edge Left Band Edge Result
(MHz) (MHz) Right
(MHz)
5690.000000 5650.750000 5728.750000 | PASS
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427 West 12800 South, Draper, UT 84020

* UNIFIED
COMPLIANCE
LABORATORY

99 % Bandwidth
1571
107 MNWWV“’WV‘W
e T
[a]) 41
©
= a0t
[3])
>
()
-
20T
-307
5570 5600 5650 5700 5750 5810
Frequency in MHz
Bandwidth
o
Ref Level 10.00 dBm * RBW 1 M=z
Att 36 BWT 32.4us » VBW D Me Mode 2uto FFT
S5 Count S00/500
@ 1P} Max
0 dBrm
30 dhm—r e »“',,LJL,'.'—N B A at e
<20 dam 1
20 dany : R—
K
<40 akm - . ‘ L
ol (Y] ¢ ! Pyt | )
S0 d8nr
£0 db:
-70 d8m ’
£0 dg&m
CF 5.09 GHz AH0 pts ﬁn 240.0 M-z

Emission Bandwidth 26 dB (5570 MHz; 24.000 dBm; 160 MHz)
26 dB Bandwidth

DUT Frequency Bandwidth Bandwidth U- Bandwidth U- Limit Min Limit Max
(MHz) (MHz) NIl 2C NIl 3 (MHz) (MHz)
(MHz) (MHz)
5570.000000 174.000000 174.000000 0.000000
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% UNIFIED
COMPLIANCE
LABORATORY 427 West 12800 South, Draper, UT 84020

DUT Frequency Band Edge Left Band Edge Max Level Result
(MHz) (MHz) Right (dBm)
(MHz)
5570.000000 5482.500000 5656.500000 10.5 | PASS

26 dB Bandwidth

1571
10T
e T
[a]) 41
©
= a0t
[3])
> 1
[}
-
i / oo | WO R A
-30T
5330 5400 5500 5600 5700 5810
Frequency in MHz
Bandwidth
Ref Level 10.00 dgBm » RBW 2 MHz
Att I BWT fmz & VEBW 1M Mode Auto Sweep
S50 Count S00/500
1P Max
0 dBm
-10 dhm RS Sl o ISV
[ |
i |
_— f |
20 dany “ l
I y
) / |
- \es Tl EERTYY T P i i T B T T Yy e
S0 danr
£0 diny
70 d8
£0 98
CF 3.37 GHz AH0 pts wn 4490.0 M-z
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{/ # COMPLIANCE

&/ UNIFIED

LABORATORY

427 West 12800 South, Draper, UT 84020

Power Spectral Density (5570 MHz; 24.000 dBm; 160 MHz)

Result
DUT Frequency Frequency PSD Limit Result
(MHz) (MHz) (dBm) Max
(dBm)
5570.000000 5580.750000 | 0.110 11.0 | PASS
Ports
Port | State
1 | used
2 | used
Power Spectral Density
30T
20T
&
- 10T
£ 1
o
5 0 “{/_\/’_‘“\/’_‘—\/—’_/_\\
- -
-107

5490 5500

Connector 1

5520

Connector 2

5540

5560

5580

Frequency in MHz

Sum Lewel

5620

Limit

5640 5650

L 2 PSD

Occupied Channel Bandwidth 99% (5570 MHz; 24.000 dBm; 160 MHz)
99 % Bandwidth

DUT Frequency Bandwidth Bandwidth U- Bandwidth U- Limit Min Limit Max
(MHz) (MHz) NIl 2C NII 3 (MHz) (MHz)
(MHz) (MHz)
5570.000000 157.000000 157.000000 0.000000
DUT Frequency Band Edge Left Band Edge Result
(MHz) (MHz) Right
(MHz)
5570.000000 5491.500000 5648.500000 | PASS
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% UNIFIED
COMPLIANCE
LABORATORY 427 West 12800 South, Draper, UT 84020

99 % Bandwidth
1571
l AV A AN AVEY S
e 0]
[a]) 4
©
= 101
[3])
> J
()
-
-201
-301
5410 5450 5500 5550 5600 5650 5700 5730
Frequency in MHz
Bandwidth
Spectram [a
Ref Level 10.00 dBm * RBW 2 MHz
Att J UGB BWT 328 us & VBW 10 M2 Made Auto FFT
S50 Count SO0O/500
1Pk Max
0 d&n
-30 dhm—rt AR W P e S A Rk ——1-
[ ‘,
20 dmy 1
| '|
20 dam ,‘ v
[ |
f \
40 abm It -y
LAt A VY V! N
S0 dhnr
£0 d8
0 dEén
-£0 g8
CF 5.57 GHz

320 pts N 3200 M-z
—_— +
\ JL 4
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W/ UNIFIED
COMPLIANCE
LABORATORY 427 West 12800 South, Draper, UT 84020

-- End of Report -
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